## **NOTICE OF PRODUCT CERTIFICATION**

| 1065 ACCREDITED    |                               |                    |
|--------------------|-------------------------------|--------------------|
| U SAL ACCREDIT     | <b>CERTIFICATION NO:</b>      | <u>NI013990-R1</u> |
| ALL STORES         | DATE:                         | <u>03/19/2018</u>  |
|                    | <b>CERTIFICATION PROGRAM:</b> | <u>Structural</u>  |
| (* CPD /#)         | <b>COMPANY:</b>               | Harvey             |
| TRANS STREET       | CODE:                         | 311-1              |
| CERTIS CEMENT INST | <b>REVISION DATE:</b>         | 02/22/2023         |
| THED PROV          |                               |                    |

This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. To affirm the certification status, please visit <u>www.namicertification.com</u>. NAMI is accredited to the ISO/IEC 17065 by the ANSI National Accreditation Board (ANAB) and the Standards Council of Canada (SCC).

| COMPANY NAME AND ADDRESS       |   | PRODUCT DESC     | CRIPTION         |
|--------------------------------|---|------------------|------------------|
| Harvey Building Products, Inc. |   | Series "80       | 68''             |
| 7 Ledgewood Boulevard          | Vinyl Two-Lite Sliding Door                               |                  |                  |
| North Dartmouth, MA 02747      |   |                  |                  |
|                                | Configuration: XO<br>Glazing: Insulating Glass (Tempered) |                  |                  |
|                                | Frame:  | W-2432mm(95.75") | H-2025mm(79.75") |
|                                | Panel:  | W-1225mm(48.25") | H-1959mm(77.13") |

| SPECIFICATION                   | PRODUCT RATING  |
|---------------------------------|---|
| AAMA/WDMA/CSA 101/I.S.2/A440-11 | Class R-PG35 2432 x 2025 (96 x 80)-SD                         |
| AAMA/WDMA/CSA 101/I.S.2/A440-08 | Design Pressure: ±1680 Pa (35 psf)                            |
|                                 | Water Penetration Resistance Test Pressure: 260 Pa (5.43 psf) |

Product Tested By: Report No: Expiration Date: Intertek H7376.02-250-44 December 31, 2025

Administrator's Signature:

NATIONAL ACCREDITATION AND MANAGEMENT INSTITUTE, INC.

4794 George Washington Memorial Highway Hayes, VA 23072 Tel: (804) 684-5124

nami@namiinc.com